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Corpo assale

Pos
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Ref
21558
145532
28562
140473
125280
28111
143287
140472
137474
128632
131276
123660
116962
145761
45160
128631
21334
21364
139147
22128
116792
121618
92270
23273
21397
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Description Kit
Plug M10x1
BEAM TRUMPET SI (011613)
O.ring

BRAKE CYLINDER

MAGNETIC PLUG M30X2
O-RING 119 5-243 15.08x2.62 NBR
BEAM CENTRAL BODY (11673)
BRAKE CYLINDER

BREATHER M10X1

BELLEVILLE WASHER 90x46x2.5
SHIM REGISTER

BUSHING 45-62-18

BUSHING AB C 40X44X35 P
COMBI RING 40X55X15.5
Spherical bearing

BELLEVILLE WASHER 76x56.5x1
Bolt M12x110

Bolt M16x150

BOLT 12.9 L172

Nut M16x2

BREATHER M10X1 105.3246.11
OIL VENT PIPE D

Oil plug M22x1,5

Lockwasher

Bolt M8x45

TAB. 1.1
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AXLE REF: 140215 Corpo assale

Pos Ref Qty Description Kit Note
26 143296 1 |TUBO RICIRCOLO OLIO

TAB.1.2
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AXLE REF: 140215 Swivel housing and steering cylinder

Pos Ref Qty Description Kit Note

49077 1 | Cylinder head 137958
49078 1 |Rod 137958
49079 1 |Oil seal kit 137958
70787 2 | Nut M24x1.5 140803
351504 2 | BALL JOINT 40/38 RINF. 140803
351976 2 | BALL JOINT TIE ROD D.35X 140803

1 140803 2 | STEERING ROD

2 351504 2 | BALL JOINT 40/38 RINF.

3 70787 2 | Nut M24x1.5

4 351976 2 | BALL JOINT TIE ROD D.35X

5 137958 1 | STEERING CYLINDER

6 145039 1 | SWIVEL HOUSING

7 22446 2 | SELF-LOCKING NUT UNI 7474

8 135573 2 |HEX HEAD SCREW M22X1.5X55 8.8

9 137717 2 | CENTERING BUSH MART.

10 119906 2 | SELF-LOCKING SCREW M14X1.5X65 10.9

11 140224 2 | SEAL RING 48X65X16.5 SF6

12 125161 2 | BUSHING 48X53X40

13 49078 1 |Rod

14 49077 1 | Cylinder head

15 49079 1 | Oil seal kit

16 138855 4 |HEX HEAD SCREW UNI 5739 M16X130 FERMO ST

17 22129 4 |HEXAGON NUT UNI 5589 M16 8

18 128278 8 | BUSH 24.5X16.5X25

19 126923 16 | SELF-LOCKING SCREW M16X2X38 10.9 ACCIAIO

TAB. 2.1
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AXLE REF: 140215 Swivel housing and steering cylinder

Pos Ref Qty Description Kit Note
20 24210 3 | LUBRIFICATING NIPPLES M6x1con.CH7 Acc.Zn
21 130632 2 | SWIVEL HOUSING KING PIN (17596)

22 145040 1 | SWIVEL HOUSING

23 130631 1 | SWIVEL HOUSING KING PIN (17599)
24 139164 1 |STAFFA SENSORE

25 139107 1 |MAGNETIC SENSOR M10X1

26 20778 2 | Bolt M8x20

27 139103 1 |WASHER

28 21758 1 |Screw

29 143201 1 |BRACKET ATT. CONNETTORE

TAB. 2.2
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Bevel gear/pinion

Pos
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Ref
66677
113717
115054
125829
138692
134186
134187
134188
134189
134190
134191
134192
134193
134194
134195
27351
27350
123402
28532
145050
141546
24789

Qty
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Description
Bevelgear/pinion Z=12/33
SAFETY WASHER
RING NUT M40X1.5
THRUST SHOE 40.5X50X2
ELASTIC SPACER 45X42X15
SHIM 75X45.3X2.5
SHIM 75X45.3X2.6
SHIM 75X45.3X2.7
SHIM 75X45.3X2.8
SHIM 75X45.3X2.9
SHIM 75X45.3X3
SHIM 75X45.3X3.1
SHIM 75X45.3X3.2
SHIM 75X45.3X3.3
SHIM 75X45.3X3.4
Bearing
Bearing
WASHER C70 UNI 3545-68A NASTRO TEMPRATO
O.ring
CASSETTE RAD.SHAFT SEALX/ 65X92X10/15
PM FLANGE DIN 1410
Snap ring

Kit

66677
66677
66677
66677

Note

TAB. 3.1
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Differential

Pos
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Ref
66165
133035
117171
113883
113880
113879
27367
125445
129118
128440
125551
140478
117569
131747
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Description Kit
Differential kit
DIFF.PLANET.GEAR PIN 66165
SPHERICAL WASHER 25.22X60 66165

DISC BLOC.DIF.

COUNTERPLATE BLOCC.DIFF.

FRICTION PLATE BLOCC.DIFF.

TAPE ROLLER THRUST BEARING 32013X 100X65
RING NUT M104X2 (18456)

RING NUT STOP

SELF-LOCKING SCREW M6X10 10.9
SELF-LOCKING SCREW M12X1.75X90 12.9
COMPLETE DIFF.HOUSING

PARALLEL PIN

BUSHING 36X40X35

Note

TAB. 4.1
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AXLE REF: 140215 Double joint

f

Pos Ref Qty Description Kit Note
1 143284 2 | DOPPIO GIUNTO B320 55GDF
2 46189 2 | Fork (diff. side)
3 46220 2 | Central body
4 46221 4 | Spider
5 46222 16 | Lockring
6 46224 2 | Fork (wheel side)
7 132779 4 | THRUST WASHER 58X47X2.5
8 140023 2 | WASHER 46.9X54.5X3
9 24800 2 | Snap ring

TAB.5.1
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Corpo assale

Pos
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Ref
66616
136112
136155
136648
134740
66748
138935
141937
141939

Qty
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Description Kit

Self-adjust kit

BRAKE DISC Y 611-2
COUNTERPLATE Brake

DISC TOW SLEEVE

COUNTERPLATE Brake (13207)
Self-adjust kit

BRAKE PISTON (011775)

O-RING 202.79x3.53 VITON 90 SHORE
O-RING 164.69x3.53

Note

TAB. 6.1
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AXLE REF: 140215 Swivel housing and steering cylinder

Pos Ref Qty Description Kit Note
1 127920 6 | SELF-LOCKING SCREW M8X1.25X20 10.9
2 132622 2 | WASHER 9X35X5 Fe 360 UNI 7070
3 136122 2 | CONTROL LEVER Brake
4 133680 1 |TORSION SPRING 4.5
4 133681 1 |TORSION SPRING 4.5
5 137861 2 | BUSHING 26.5X34X1
6 137860 2 | SPACER 38X26.3X17
7 138815 2 |BRAKE SHAFT
8 32990 2 | O.ring
9 138337 2 |NUT CARRARO STD.00-20-90 M16X1.59 S Mn
10 138338 2 |LEVER STOP
11 132689 2 |CAM ACTUATOR BODY
12 137858 2 | BRACKET FERMO LEVA
13 137864 2 |HEX SOCKET HEAD CAP SCREW M6X1X16
14 138442 2 |HEX HEAD SCREW M8X1X23.5
15 28349 2 |BALLD®G6.5-

TAB. 7.1
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AXLE REF: 140215 Bevel gear/pinion

Pos Ref Qty Description Kit Note
1 68004 1 | Wheel hub kit
2 116957 10 |STUD R22x2.5 - D22x1.5-180 - 10.9 68004
3 47702 2 | Sealring
4 141591 4 | TAPE ROLLER THRUST BEARING 539191/171062
5 28579 2 | O.ring
6 125233 2 |CIRCLIP 238.9X16X3.5
7 125190 16 |CENTERING BUSH
8 119906 16 |SELF-LOCKING SCREW M14X1.5X65 10.9
9 139633 2 |EPIC. WHEEL CARRIER HUB (13057)
10 125186 2 |EPICYCLOIDAL RING GEAR Z77 (16768)

TAB. 8.1
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AXLE REF: 140215 Differential

A g
L [
A
|
L
Pos Ref Qty Description Kit Note

1 125229 6 | SELF-LOCKING SCREW M10X1.25X50 10.9

2 28370 0.60 | CYLINDRICAL ROLLER 5x10 (TENS OF 134350)

3 132319 6 | WASHER 11X60X3

4 125134 6 |WASHER 11X60X3

5 128714 6 | EPIC.PLANETARY GEAR Z31

6 28297 16.80 | NEEDLE 5x29.8 (TENS OF 125227)

7 128731 6 |FIFTH WHEEL 40X60X1.5

8 66055 2 |Wheel carrier assy

9 125280 2 | MAGNETIC PLUG M30X2

10 20490 4 |COUNTERSUNK HEAD SCREW UN

TAB. 9.1
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AXLE REF: 140215 Double joint
Pos Ref Qty Description Kit Note
1 21397 2 | Bolt M8x45
2 134715 1 |COPERCHIO PROTEZ. 11384 133443
3 133443 1 |POTENTIOMETER HARNESS KIT
4 28368 2 |FASC SERFLEX66 1/A 40-60
5 20701 2 | Bolt M4x20
6 23060 2 |Washer
7 131897 1 |POTENTIOMETER AB ELEKTRON
8 24859 1 |Snapring D34
9 131894 1 |PIN 2WDX93.5
10 28111 1 |O-RING 119 5-243 15.08x2.62 NBR
11 140367 1 | KING PIN
12 130430 1 |WASHER RONDELLA RITEGNO PERNO 10X34.2 (M
13 131283 1 |PIASTRINA DI FISSAGGIO 133443
14 130608 1 |CABLE CONNECTOR RIFERIMEN 133443
15 24212 1 | LUBRIFICATING NIPPLES M6x1x20,3 es.11 Ac

TAB. 10.1



